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TEST FEPORT

GLIENT: Stone Marketing International
2095 Afton
Houston, TX 77055

Attn: Louis Chosed

Tett Heport No: 818104 Date; Dacembar 19, e00g

SUEJEGTI

SAMPLE ID:

PHOGEDUFE:

RE$ULT$:

DATES TESTED:

CERTIFICATION:

Eveluation of material to CTTOA T-72

Four (41 samples identifisd by client as Sealed Basaltina, Unsealed Easaltina, $ealed
lmpala Black Granite, and UnEealed lmpala Black Granite were feceived from client
on 12/06iO6 in good condit ion. The sealed Basalt ina and lmpala Black Granite wara
sealed with Dry Treat Prsducts: two coets $tain-Proof and 1 coat Porcelain $ealer.

The material was evaluated in accordance with CTIOA T-7?. No revisions to this
report will be allowed after 9O days of ths report date.

On the foilowing page$

1?. t14108

The tests reported here wsre conducted under the continuous direct supervision of
SGS U.$. Testing Company Inc., Tulsa, OK.

$IGNED FOH AND ON BEHATF OF
SG$ U.S. TESTING COMPANY INC.

M
ro Mochenicel, Dept.Menager
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Thi+ report Is issund by 5GS U,S. Testlna Ccmpany Inc, under its Genoral Cqnditiqnp for Teet;69 Servicse. E$ Friflt€d on r6vors6 Bld€. SGS U.g.
Teating'a rerponaibllity under thia reFort i5 limitsd to proven negligoncs and will ln no care b6 mora thqn the smount ol the testing foos,
Excrpt by spscltrl Errsnosmsnt, $amplEs ere not rstsin€d by SGS U-S. Testing for mqre thsn 30 dayo, Tho reeuft$ shown on this t€st reFoFt
r€fgr only to th6 EEmplE{fi1 te8tsd unleee otherwis€ ststEd. under the condltlons agreed upon- Anyone relying on this r€Fsrt $hould undsistrnd
€ll of thr dotill$ of tho sngf,gomont. Nsithor th€ netr.t6, sedla, msrke nor ineignie of SGS U.S. Testlng may br urcd in rny adverti+ing qr
prqmotiqnsl materiele withqut the priol written approval of SG$ U,S, Tsstirr$, Th€ tsst r€porr cEnnot be reproducsd, Bxcept In full, wlthout pdor
writtEn pormlssion of $GE U.$, Taetlng Compeny lnc.

$li3 lJ.S. Terrinrl llontocnv lrrr:l"Conrumer Services Division 1341 North 10Bth East Avenua, Trrlsa. 0K 7411ff r {9,18} 437-8i33 I {glBl d37-8487 v,iv,/ws0$,c0nl
' 

,t.sr!. ^a rf,- +EC G-..-

Scott Farkhurst
Hydro Mechanical Dept. Supervisor
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Clientt $tone Markotlng Internatiomel
Rtport No.; f i l8104

Procedure and Hesults

Procedure:

Sample: Baealtina (Sealedl

$ample: Besaltina {Unsealed}

The stain solution was applied to a clean dry tile and allowed to remain on the tile for a
period of 4 houre. After 4 hours the tile was scrubbed with tap water and a nylon bruah and
wiped dry. The t i le was then al lowad to air dry for a period of 24 hours.

$tain $olutlon Rstult
Ketchup O - No Stain
Coffee O - No Stain

Formula 409 O - No $tain
Mu,etard L - Lisht Stein

Red Wine O - No Stain
$ov oi l O - No Stain

Wesson Oil O - No $tain

$taln $olution Herult
Ketchup L - Liqht Stain
Coffee O - No Stain

Formula 4O9 O - No $tain
Mustard H - HeEw Stain

Red Wine M - Medium Stain
Sov Oil H - Heavy Stain

Wesson Oil H - Heavv Stain

rNote: The Sealed sample was subjected to additional eleaning with I parts water and 1 part Clorox
bleach. This mixture cornpletely cleaned the tile surface changing the L rating (Light StainJ to an O rating
(No stainl,
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Gllent: Stone Marketlng Intornationnl,
Report No.: 8181O4

$GS

$emple: lmpata Elack Grarrita lEenledl

Stain $olution Fesult
Ketchup O - No $tain

Coffee L - Light $tain

Formula 409 O * No Stain

Mustard L - Lisht $tain
Fed Wine - O - No $tain
Soy Oil O - No Stain

Wesson Oil M - No Stain

$omple: lmpnla Granlte lUnaealedl

$tain $olutlon Result
Ketchup L - Lisht $tain
Coffee O - No Stain

Formula 4O9 O - No $tain
Mustard H - Heavv Stain

Red Wine M - Medium $tain
Soy Oil H - Heavy $tain

Wesson Oil H - Heavv $tairr

*Note: The Sealed sample wa* subjected to additional cleaning with I pans water and 1 pan Clorox
bleach. This mixture cleaned the tile surfaca changirrg the L rating (Light Stein) to an O rating (No $tain)
and changed the M rating (Medium Stainl to en L ratirrg (Light Stain).
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Ertd of Beport
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